wamanias. FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

G iy 3
Ref Lovel 30.00 chm  Oftsat 10,70 06 = RBW 100 RafLavel 90,00 ghm  Offset 10,70 b = ROW 100 bhz
e At e SWT 19 us @ VBW 300 & Mode Aute FFT o Att ELT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] ™M)
ane Whiic i s M oce Biv 1476 MHz
=1 . B 2 X
i ', S Wac WPVl D W AN A P Vs T aen PN e
i / \
0 dim— 0 dam—
/ \ | i
\ \
-10 d a0 i
=" 20 dem 4
50 e — L
40 40 di
50 dm— 50 dfim—
-0 -0
CF 701.5 MHz 1001 pts Span 10,0 MHz CF 7015 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 1 B | [ i : 12 85 dem |
T1 i Oce 8w +.505404505 MHz | 1 1 .47 dBm Oce 8w 4475504476 MHz ||
T2 1 | T2 1 7,41 dam |

Date: 17 AN 2016 150543

Date 17 JAN 2016 1503 54

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G m:]
Ref Lovel 30.00 chm  Oftsat 10,70 06 = RBW 100 RafLavel 90,00 ghm  Offset 10,70 b = ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT o Att ELT 19 us = VBW 3004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
LED 5i T LED
N 0814900 Sz \ 70U,69900 MMz
fiskes T ace Bw B s ocmbw +ATEER4476 MHz
1 - — 1 : s, J
v ==Y
i \ |
0 dim— + 0 dam— t
J / \
10 dém F T a0
20 ¢ - — ot
40 40 de
50 dim— 50 dism—
-0 -0
CF 707.5 MHz 1001 pts Span 10,0 MHz CF 707.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
(T T 708.148 M | - 708,696 MRz 12.49 dam |
T1 i 5.39 dbm Oce 8w 4455534468 MHz | 1 1 .15 dBm Oce 8w 4476 MHz |
T2 1 7,50 dam | T2 1 7.22 dam |
—

'

Date 17 JAN 2016 16 10.40

Date 17 JAN 2016 161026

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Lty
Ref Lovel 50.00 dim  Offset 10,70 db & RBW 100 k Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 100 kHz
e ALt de  SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 12 4= = VBW 3004z Mode Auto FFT
SG6L Count 1007100 SGL Count 100/108
(@370 Max
[T V3 dam| [T 12,44 dnmy|
n— 0o Al PE. 25000 M
RcHm e B +.AB551 4480 MH3| i e B +.ASSEDA408 Mz
10 — = = LT RE 1 -
\ \
Odsm— IL 0 .ddim— -
\
\ \
-1 < -10 X
-0 d 40 d
50 dm— -50 dém—
-6l i 60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 13.43 dBm | - 1 12 44 dBm I
T S .54 ¢ Oce 8w 5514486 Hz | 1 L v Oce 8w 4 49EE04496 MHz ||
T2 1 7,95 daém | T2 1 7,81 dam |
_
T

Date: 17.0AN 2018 15:13,15

Dafe 17, 54N 2015 151328

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Lovel 50.00 dim

Offset 10,70 db & REW 300 k

Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 300 kK

e At MdE SWT 1264 @ VBW 1 Mode Auto FFT o Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 max
LED -. il 3 1
190 Shz ? w90 Mz
20 diy 20
i B 1940051 Mz 9.0109H0011 Mz
10 C = = 5 i JI.. - :
] \ f f
0 dim— + 0 dam— ‘
/ \ |
16 - t a8 —
/ \
40 40
50 dm— 50 dfim—
-0 -0
CF 704.0 MHz 1001 pts Span 20,0 MHz CF 704.0 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 14 56 dem | - L : 14.54 dBm |
T1 i d Oce 8w 5.050645051 MHz | 1 1 .64 dBm Oce 8w 5.010889011 Mz ||
T2 1 .51 dim | T2 1 .40 dBm |

'

Date 17 JAN 2016 152001

Date 17 JAN 2016 162012

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Lovel 50.00 dim

Offset 10,70 db & REW 300 k

Raf Laval 50.00 dbm  Offset 10,70 dit = RAW 300 kHz

e At MdE SWT 1264 @ VBW 1 Mode Auto FFT o Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
™M) ™M)
7046000 MMz
20 diy 20
X Oce B Oce B 2.030969031 Mz
10 e S VR ey P = N T - - —
0 dim— d 0 dam— F—
| \ [ |
10 d - a0 7 -
20 4 i 20 dém - .
A 4 ae Yt il -~
=il - £
40 40 de
50 dim— 50 dism—
-0 -0
CF 707.5 MHz 1001 pts Span 20,0 MHz CF 707.5 MHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- L 703544 M 14.97 dem - I
T1 i .00 dBm Oce 8w 1 1 v Oce 8w 5.030859031 MHz ||
T2 1 9,04 dam 12 1 7.5% dBm |

'

Date 17 JAN 2016 162656

Date 17 JAN 2016 167547

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Lty
Ref Lovel 50.00 dhm  Offset 10,70 0B e ROW 300 & Ref Lavel 5000 chm  OFfset 10,70 0 w RBW 300 bhe
e At dE SWT 2.6 us = VEW 1 Mode Auto FFT e Att M GE SWT 2.6us w VAW 1Mz Mode Autg FFT
6L Count 1007100 6L Count 100/100
@171 Max
[T 1.6 dim| [T 1585 dnm|
n— B A 20119620 MMz
RcHm = e B 1OGO03 1 MH i o e B 2.010989011 MH:
" L A, _— Yl i Ps Taat pe i
T |
/ \ [
0 dhm— L 0.dim— ¢
| / \
-10 # - 0
7
-0 d 40 d
50 dim— -50 dism—
-60 dBm 60
CF 711.0 MHz 1001 pts $pan 20.0 MHz CF 711.0 MHz 1001 pts $pan 20.0 MHz
Marker | Markar ]
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | x-value 1 Y-value | _Function | Function Result |
M1 L 1453 dam | T 1 14,85 dam I
T S 2 Oce 8w 9.030859031 MHz | 1 L .75 dBm Oce 8w 9.010869011 MHz ||
T2 1 | T2 1 7,68 dam |
_

Date: 17.0AN 2016 152933

Date: 17 AN 2015 15:29.45

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

Conducted Band Edge

LTE Band 12 /1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

ﬁ o
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr
Limit Fheck | SPU 2
20 ghine PURIOUS_|INE_ABS ‘\ o )l'lﬁiflfr,w‘\l INE_ABS
10 der /lf ‘\I 10 dam [ \'
ode - m' 0 dBm ]
LU
-10 dam 1 1 -10 el [
Wi I
-20 dem b VR
: il 1A \
-30 dBm .
f N M \
A
40 dem A7 b \ .f\‘\
A L
J it \ s
50 dam P 50 dBm .
e ™ ™
R e [ TP
-60 dBm:
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | REW | Freguency Power Abs | ALimit | Rangelow | Rangeup | | Fraguency Power Abs__ |
£20.000 MHz 698.900 MHz 100.000 kHz 698,83555 MHz -10.63 d8 | |[ 714.000 MHz 716.000 MRz 715.74725 MHz 19,08 dBm
656800 MMz 699,000 MHz 30.000 kHz 635.99735 MHz ~+.87 dB 716,000 MHz 716,100 MHz | 71600524 MHz Z18.43 dBm
639.000 MHz 701.000 MHz 100.000 khz 509.25674 MHz ~10.57.d8 716,100 MHz 725.000 MHz 100.000 kkz 716.10445 MHz -23.80 dBm | -10.80 d&
v
L )il J Hihy e . i UIIHTINT o

Date: 17.JAN 2018 15:40:54

Date 17.4AN 2018 16:15:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum
Reflevel 30.00 dBm  Offset 1070 d& Mode Aute Sweep Ref Level 30,00 dém  Offset 10,70 d& Mode Asuto Sweep
SGL Caunt 100/100 SGL Count 100/108
@1 AvaPwr AvgPwr
Limit Fheck E
s P Ous_LIN i A 8 INE_ABS
20 uEFf" PURIOLY INE_ABS 20 dbim =
20 der ’ 2 10 dm £
\ [1 1
08 f - 0 Bt
f I | \
-10 dBm . I -10 d8fm )
TRIGUS_LINE_ABS " \L |
-20 dam 'J \~“ -20 dfm
: i
-30 dBm et odd ||| -3 e -
5 b L] .
-49 dBm e 40 dBm o~
il [
-50 dam e -50 dBm 5
el
L i st [Pl
-60 dBm =
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stlle 25.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | REW 1 Ereguency Powerabs | atimit | Rangelow | RangeUp | RBW | Fraguency PowerAbs | AL
620.000 MHz 698,900 MHz 100.000 kHz 69685110 MHz -24.20 uBm -11.20de | |f 714.000 MHz 716.000 MHz 100.000 kHz 715.48551 MHz 11.49 dém -18.51 d&
656800 MMz 699,000 MHz 30.000 kHz 635.98555 MHz -23.54 dBm -10.84 de 716,000 MHz 716,100 MHz | 30,000 FHz 716,00514 MHz 22533 dbm -12.33d8
£99.000 MHz 701.000 MHz 100.000 kHz 700.00400 MHz 11.46 dim -~16.54 df 716,100 MHz 725.000 MHz 100.000 kiz 716, 17557 MHz &8 dBm | -12.68 dB
v
L JU ) CHILEREED o . i UIIHTINT o

Dater 17.J4N,2019 15:37.54

Date 17.JAN.2018 16:12:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-42 of 56



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

f Level 30.00 dBm  Offset 10.70dB Mode Auto Sweep

SGL Count 100/100

Spe 1

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10,70 dB

Mode suto Sweep

@1 AvgPwr (@1 AvgPwr
heck PARS |
20 BE;\"" pPLURIOUS INE_ABS PARS 20 dh;r INE_ABS
fal
10 der JI \ 10 dBin
[
oy o dE\rr-n,
-10 dam | S
-20 dam di
il .
-30 dBm H -
|
40 dBm; Nt LS
Nt '
- / S LW N
50 dam r -50 dBm <]
74 ke,
50 dBm: e e
Start 690.0 Miz 3003 pts Stop 701.0 MHz ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | REW | Froguency | powerabs |  atimit | Rangelow | Rangeup | REW | Froquency | Pawerabs |  aLi
ﬁ?CI‘DU_{I MHz 698,900 MHz ( 696.89555 MHz dBm -10.27 dB (|| 714.000 MHz 716.000 MHz | 100,000 kHz 7T15.76523 MHz 18.25 dém -11.75 d&
h:QEI 800 Mz 699,000 MHz 5\95 9645 MHz =17 dBm -4.47 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00405 MHz ~18.50 dBm | -5.50 dB.
£29.000 MHz 701.000 MHz 59926274 MHz 1816 dBm - 1182 g8 716,100 MHz 725.000 MHz 100,000 kkz 716,10445 Mz -24,00 dBm -11.00 d&
- _—
L Jj B, T e . i —

Datec 17.JAN.2018 15:39:54

Date 17.4AN 2018 16:14:18

Lowest Band Edge /Full RB

Highest Band Edge /Full RB

( ] o
trum k-2 e
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dB Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgP
Limit Fheck PARE
20 BE;\"" pPLURIOUS INE_ABS Pa INE_ABS
10 der - 2 10 darm Eeme
(AR [\
—_— I \ 0 dBm-
N
-10 dim J t -i0 F!Blh
R ! | |
-20 dam o -20 dfm
"i} M, T
-30 dam r"l ¥ ) B LI
£ ey
44 dBm ~40 dam = \_\
»
-
50 dam S ] ) -
5 — 50 dBm .
o NER—— [ S
5043 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stlle 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Fraquency | Powerabs |  Atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | Alimit
£20.000 MHz ©698.900 MHz H: 698,85110 MHz -24.70 dEm -i17ods ||f 714.000 MHz 716.000 MHz 106,000 kHz 715.39960 MHz 10.39 dém -19.61 dB
656800 MMz 699,000 MHz 635.99655 MHz -25.05 dBm -12.05 de 716,000 MHz 716,100 MHz | 30,000 FHz 35 MHz 225 £2 dBm C12.52°d8
639.000 MHz 701.000 MHz 700.09191 MHz ~16.98 d8 716,100 MHz 725.000 MHz 100.000 kkz 716.11334 MHz -26,09 dBm | -13.08 dB
v

L ) )

Date 17.J4N,2019 15:38:54

LU

|

Date 17.JAN.2018 16:13.18

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

f Level 30.00 dBm
SGL Count 100/100

Offset 1070 dB Mode Auto Sweep

Spe 1

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10,70 d& Mode suto Sweep

@71 AvoPwr (@1 AvoPwr
heck PARS |
20 QE;\"" FPURIOUS INE_ABS PARS /. 20 dk;r ABS
10 dEr L \ 10 dam
T
o8 . 0 dBm
-10 dm \ -10 dBm -
SPURIGUS_ | i
-20 d&m = 'ﬁ" “, -20 dBm ‘(\‘ A =
A !
-0 deim / ! '\ﬁ \ l\l P i ol 1 ?ﬂ.h Y
{ Wity Tllt W \
-49 dBm = 40 dBim —
™ - X
-50 dgm 7 Fd " -50 dBm — :
-t N e D I
-60 dBm =2
Start 690.0 MHz Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | Fraquency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Froquency | PowerAbs | ALi
£80.000 MHz £98.900 MHz 498,70219 MHz -22.21 dém : || 713.000 MHz 716.000 MHz | 100,000 kHz 71573477 MHz 19,30 dBm -10.70 dB
658.800 M4z 699,000 MHz 655.89705 MHz -16.64 dbm 716,000 MHz 716,100 MHz 30,000 FHz 71600145 MHz -17.64 dem | “464 dB
£29.000 MHz 702.000 MHz 599.23828 MHz 1068 dBm 716,100 MHz 725.000 MHz 100,000 kkz 716,22003 MHz -22.53 dBm -4.52
.
L Jj B, T e . i —
Date 17 JAN 2019 14:51:58 Date 17.JAN 2018 15:01:31
Lowest Band Edge /Full RB Highest Band Edge /Full RB
trum @[ Spectrum o
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dB Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgP
Limit §heck PARE &
20 uh;flu FPURIOUS INE_ABS Pa 20 dk’ir BPLIRIOL ABS
10 dBr 10 dim:
= r.mw s - ey
0 B | \\ dBm 1
-10 dBm H A (|Nf-10 gem \
-20 dam j -20 dBm ‘
-30 dam /I. -30 dBm "‘\
s sl \ N
-49 dBm et 40 dBm
] e,
-~ Ny
50 dam = 50 dBm —
B s —\‘“'--—_‘
50 dem —
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||[Start 713.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | |__Range Low Rangelp | REW | Fraguency | Powerabs | aLimit
£20.000 MHz ©698.900 MHz 100.000 kH: 698,89555 MHz -26.02 dém -13.03.d8 ||| 713.000 MHz 716.000 MHz 100,000 kHz 714.71878 MHz 7.84 dBm .16 de
858.800 MHz 688,000 MHz 698.99785 MHz -15.32 di 716.000 MHz 716,100 MHz | 30.000 kHz 716,00055 MHz -28.48 dbm | -15.48 d8
639.000 MHz 702.000 MHz 59068182 MHz 716,100 MHz 725.000 MHz 100.000 kkz 716.11334 MHz -27.52 dim -14.52 dB

[ JU

Date 17 JAN 2019 14:48:58

)

. |

Date 17.JAN 2018 14:58.31

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

f Level 30.00 dBm  Offset 10.70dB

SGL Count 100/100

Mode Aute Sweep

Spe 1

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10,70 d& Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
heck PARS E
20 uh;‘uu PPURIOUS JINE_ABS PARS 20 dh:r \‘; ABS
10 der 10 dBin {’ \
o d8 0 dBm J
-10 dim -10 dBm 1
SPURIGUE_|
o A o L
- TR | MNP
-30 dam e, i W | ! Al
7 , 1.
40 dgm W f 40 d8m
} | i 7
Y r'4"‘ ‘A"‘l“ Pl mid” \'m"‘ i, HW\
-50 dan - &0 88 Ll Py
! g ik W 1
s N N
s ki v i N
-60 dBm =
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||l start 713.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | REW | Froquency |  Pawerabs |
£90.000 MHz 698,900 MHz 0 £98,89555 MHz -21.25 dém 2508 |™ 713.000 MHz 716.000 MHz 100,000 kHz 71575574 MHz 18.14 dBm -11.86 dB
£98.800 MHz 639,000 MHz 695.89735 Mz -3.83 dB 716,000 MHz 715,100 MHz 30.000 ks 0025 MHz 704 dem | 40 dB
639.000 MHz 702.000 MHz 599.22027 MHz ~11.53 d8 716,100 MHz 725.000 MHz 100.000 kkz 716.21114 MHz -21.70 dim -8.70 d&
.
L e ] o . N —

Dater 17.JAN 2018 14:50:58

Date 17.4AN 2018 15:00:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

Ref Level 30.00 dém  Offset 10.70dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offsat 10,70 dB Mode suto Sweep

VP

@1 AvaPwr
Limit fheck PAE k
20 BE;‘HU PPURIOUS JINE_ABS Pa 20 dur BPURIOL ABS
10 der 10 i
f"‘"""’“""""‘"""M e vy oo e,
0 dB H \ )ﬁdﬁn’ 1
10 dém Iy 10 dem \
SBURIGUS_ LT / I ]|
-20 dam l -20 dBm |
-30 dam =1 -30 dBm l"‘
NS LI
40 dBm = 40 4Bm
——
/_.-/ ..
50 dam — 50 dBm —k
= i \‘HA__\_
£5-Adm -60 dBm =
Start 690.0 MHz 3003 pts Stop 702.0 Mz |||l start 713.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | it
620.000 MHz 698,900 MHz H: 696,78886 MHz -27.38 dBm -14.38d8 | |f 713.000 MHz 716.000 MHz 100.000 kHz 714.83267 MHz 6.69 dem 1de
658.800 M4z 699,000 MHz 655.89745 MHz -28.92 dbm -15.52 di 716,000 MHz 716,100 MHz | 30,000 FHz 716,00245 MHz : 1566 db
639.000 MHz 702.000 MHz 70125024 MHz 7.16 dim -22.84 g8 716,100 MHz 725.000 MHz 100.000 kkz 716.10445 MHz -15.12 dB
.
L JU G o . il

Date 17 JAN 2019 14:49:58

Date 17.JAN 2018 14:59.31

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-45 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

f Level 30.00 dBm  Offset 10.70dB

SGL Count 100/100

Mode Aute Sweep

Spe 1

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10,70 dB

Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PARS B
20 uh;uu pPLURIOUS INE_ABS PARS 20 dh;f INE_ABS ﬂ
S o = ‘
/ [
10 der | \a 10 dam f :
1]
o d8 ‘J ‘L 0 dBm ] -
-10 dam ,,{ In -10 dBm f \'r
SPURIGUS, | I ﬂ J.‘I‘ i l
-20 dam 7 -20 dBm i T
-3 dam f'\J luu"Mh. \ TaN -30 dBr } g, uf‘m‘ A ——
) \ r
[ Y RVAT R | YN 15
-40 dBm - ety A L
Waa') v 1 e ‘-‘,’.__h
50 dgm -50 dam
P I B ]
X |
deim 50 dem =
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fraguency | Powerabs |
590.000 Mz 698,900 MHz 0 698,89555 MHz ~20.04 dBm -7.04.d8 ||(™711.000 MHz 716.000 MHz | 100.000 knz 715,67782 Mhz 19,14 dBm -10.86 d8
£58.800 M4z 699,000 MHz £95.99315 MHz -18.75 dBm -5.75 dB 716.000 MHz 716,100 MHz 30,000 kHz -18.86 dBm -5.26 d&
639.000 MHz 704.000 MHz 599.33216 MHz ~10.72 d8 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz -20.21 dBm |
.
L e ] I . N —

Date 17.JAN 2018 15:08:17

Date 17.4AN 2018 1516:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

Ref Level 30.00 dém  Offset 10.70dB

SGL Count 100/100

Mode Auto Sweep

(Speemm )

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 dB

Mode suto Sweep

@1 AvaPwr AVGP

Limit fheck PARE
20 ﬂh;\"" pPLURIOUS INE_ABS BPLIRIOL INE_ABS
10 der 10 dim:

e L ~ PR SRS ST PR IR P S PN
0 B a A [l ofsem A
| |
' 1
10 dem ; im s !
S ; L 1
-20 dam { o ||l =0 cem \
-30 dém — -"vf -30 dBm w
[ s
-40 dam =" 40 d8m Y
)"_’J i ——
50 dam: = - -50 dBm a
T
G EBm 50 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |[Start 711.0 MHz 3003 pts Stap 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | Alimit

590,000 MRz | 698,900 MHz EE 696,8806606 MHz ~28.76 dm -15.76 08 ||~ 711,000 iz 716,000 MHz 100,000 kHz : 5,57 dBm 54,63 08

£58.800 M4z 699,000 MHz 695.9B546 MHz -31.06 dBm -16.08 dB 716,000 MHz 716,100 MHz | 30.000 ks 3515 dbrm 1515 ds

639.000 MHz 704.000 MHz 702.10440 MHz 5.62 dim 24.32 di 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz -31.44 dBm | - 18,44 dB
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Date 17 JAN 2019 15:05:16

)

. |

Date 17.JAN 2018 151448
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

| Spe 1 =
f Level 30.00 dBm  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SOL Count 100/100
@1 AvaPwr (@1 AvgPwr
hack PARS E
] g ( 5 N £} ARS NI ABS
20 uh;‘m FPURIOU INE_ABS F lﬂ 20 dla;r INE 58 r\
10 dBr 4 \H 10 dm I{J f
1
0 d8 ‘J l‘ 0 dBm J‘ \
10 8 g ! -10 dBm / \4
SPURIGUE_| { 'li 1 s |
y i |
-20 dam T f -20 dBm t i
fu \
_ad d b | \-"'I'M \ A J X A ¢
m - R L -30 ﬂ,;in - e ViR
/ ML i Jo [ N \
40 dBm; 7 + : ) 40 'tRm iyt ¥
SN 1 v-\
-50 dam -50 dBm il
/ e |
AN, INS— e P W
o dam Sl -
0 dBrm: 50 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | Freguency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Fraguency | Powerabs |
590.000 Mz 698,900 MHz 698,89555 MHz -19.65 dBm -0.85 dB || 711,000 MHz 715.000 MHz 100,000 kHz 715,61289 Mhz 18.11 dBm -11.86 d8
658500 MHz 698,000 MHz 635.99855 MHz -18.07 dém -5.07 dB 716.000 MHz 716,100 MHz 30,000 FHz 716,00894 MHz -19.18 dem | 618 de
639.000 MHz 704.000 MHz diim ~11.47 d8 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz -20.22 dim
- —
L )il I . i —

Date 17.JAN 2018 15:07:17

Date 17.4AN 2018 15:17:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

Ref Level 30.00 dém  Offset 10.70dB

SGL Count 100/100

Mode Auto Sweep

(Speemm )

Ref Level 30,00 dém
SGL Count 100/100

Offsat 10,70 dB Mode suto Sweep

@1 AvgPwr AvgP
Limit fheck PARE
20 ﬂh;\"l‘ pPLURIOUS INE_ABS Pa B PLURIOL INE ABS
10 der 10 dém:
P P PO A e A vy T TR (e W
o8 Finddd ¥ m,frlen— AL
i | w
-10 dBm ; 0 dBm -
SAURIGUE. | \
-20 dam ,fl |l fzo0 dem H
-30 dBm ; -30 dBm
= —
el A
44 dBm _"’/— 40 dBm
‘-_"ﬁ_
-50 dam -50 dBm =
z‘/ I
s 50 dBm —
Start 690.0 Miiz 4003 pts Stop 704.0 MHz | |[Start 711.0 MHz 3003 pts Stap 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | ALj
£20.000 MHz ©698.900 MHz H: 698,89555 MHz -29.66 dEém -i6.66 dB | |[ 711.000 MHx 716.000 MHz 100,000 kHz 715.11838 MHz 4.88 dim
656800 MMz 698,000 MHz 635.99785 MHz -31.45 dBm -16.45 dB 716,000 MHz 716,100 MHz | 30,000 kHe 71600495 MHz 3288 dBm
639.000 MHz 704.000 MHz 703.07342 MHz .72 ditm 25.21.d8 716,100 MHz 725.000 MHz 100.000 kkz 716.11334 MHz -31.63 dBm | -18.83 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Dater 17.JAN 2018 15:24;35

| spe ' 7
f Level 30.00 dém  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dg Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvoPwr (@1 AvoPwr
Limit §heck PARS B
20 ﬂh;\"" pPLURIOUS INE_ABS PARS . dk:r INE ABS
10 der 1‘\ 100 dam
ode - ‘l 0 dBm
-10 dm ,,’ + -10 dBm
SPURIGUE_| fu‘ ‘V |
a0 d | il 2
-20 dém /" ‘\‘ -20 dBm
/ A | .
-30 dBm -+ - E 4 .a'f' dBm
40 B W | i \ . N [ \f a4
m / ¥ T 1 1 T 40 Bem =
XD AR VAR \TA R | AW S ]
50 dBm P = 50 dBf— al
. ~ A WAl
dr -50 dBm:
Start 690.0 MHz 3003 pts Stop 700.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | Ereguency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Froquency | PowerAbs | AL
£80.000 MHz £98.900 MHz 498,88660 MHz -18.76 dém -5.76 @8 || 706.000 MHz 716.000 MHz 100,000 kHz 71542557 MHz 18.97 dBm -11.03 dB
658,900 MMz £33,000 Mz £95.98876 MHz -20,94 tBm -7.54 d8 716,000 MHz 716,100 MHz | 30.000 ks 5 00155 MH= 221 04 dBrn
£29.000 MHz 700.000 MHz 599.61430 MHz 19.13 dBm -10.87 g8 716,100 MHz 725.000 MHz 100,000 kkz 716,10445 WMz -19,08 dém |
- —_—
( j! J I e Y T —

Date 17.4AN 2018 15:34:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

trum

(Speemm )

Ref Level 30.00 dBm
SGL Count 100/100

Offset 1070 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 dB

Mode suto Sweep

@1 AvgPwr AvgP
Limit §heck PARE
20 BE;‘"" pPLURIOUS INE_ABS Pa B PLURIOL INE ABS
10 der 10 dm
0 8 T VLAY, e’ St s S P4 o -ﬁ('_\-'u"‘-" P
1
-10 dom ! -1p dBm: -
A \ I
20 dem - T -30 4Bm ;\
i L il
-30 dBm P = | -30 dBm 1
[
B il N
40 dBm—— 40 dim
R o
ru -50 dBm -
60 dBm. -60 obm
Start 690.0 Miiz 3003 pts Stop 709.0 MHz |||l Start 706.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs |
£20.000 MHz ©698.900 MHz H: 698,88680 MHz -32.00 dém -19.00 dB ||| F06.000 MHz 716.000 MHz 106,000 kHz 707.98302 MHz 3.02 diém
858.800 MHz 699,000 MHz -35.22 dém 716.000 MHz 716,100 MHz | 30.000 kHz 716,00035 MHz -35.48 dBm |
639.000 MHz 709.000 MHz 716,100 MHz 725.000 MHz 100.000 kkz 716.11334 MHz -33.03 dBm

.

( J

Date 17 JAN 2019 15:21:35
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|
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01

B

LTE Band 12/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

|| spe 1 =
f Level 30.00 dBm  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SOL Count 100/100
T (@1 AvgPwr
heck PARS E
20 uh;‘uu PPURIOUS JINE_ABS PARS 20 dk;r INE_ABS
i !
10 dir \ 10 daim .
I
0 d8 \ 0 dBm r 4
| i‘ / |
; fLY \
10 dBm -10 o8
lljl \:Arru v 0 dBm N[f W
SAURIGUS, | \
-20 dam E’, l’,ﬂw it -20 dBm "‘ ! i‘
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-30 dBm -+ u V& 1 30 dBm i f
/ \ i\ \r { A |
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. Sl M
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Syt SHI e 3003 pts Stop 709.0 MHz | ||/ 'Start 706.0 MHz 3003 pts Stap 725.0 MHz
[Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | Frequency | Ppowerabs | Atimit | Rangelow | Rangeup | RBW | Fraguency | _powerabs |
£30.000 MHz 698.900 MHz 698,89555 MHz -19.05 dém -6.05 dé | [f 706.000 MHz 716.000 MHz 100,000 kHz 71538561 MHz 18.48 dim
658500 MHz 699,000 MHz £95.59815 MHz -21.25 dbm -8.25 dB 716,000 MHz 716,100 MHz | 30.000 ks 716,00085 MHz 2134 dBm |
639.000 MHz 709.000 MHz 590.58442 MHz 716,100 MHz 725.000 MHz 100.000 kkz 716. 10445 MHz -15.21 dim
.

( J

Datec 17.JAN 2018 15:23:35
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. i

Date 17.4AN 2018 15:33:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

mm
trum k-2 e
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,70 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgP
Limit fheck PARE
20 uh;‘uu pPLURIOUS INE_ABS Pa INE_ABS
10 der 10 dém:
o e = . 0 e e e
-10 dBm ‘ -1 dem -
20 dam - ! -40 dBm .
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|
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-50 dBm -60 dBm
Start 690.0 Miiz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Sllle 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | 1 Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs |
£80.000 MHz £98.900 MHz H: 498,89555 MHz -32.80 dBm -19.60 8 || 706,000 MHz 716.000 MHz 100,000 kHz 708.08232 MHz 1.6 dBm
£58.800 M4z 699,000 MHz £95.99256 MHz -35.61 dBm 2.91 dB 716,000 MHz 716,100 MHz | 30.000 ks 716,00245 MH= 36,53 dBrn
639.000 MHz 709.000 MHz 4675 MHz 1.68 dim 3108 716,100 MHz 725.000 MHz 100.000 kkz 716.12223 MHz -33.99 dBm |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

Conducted Spurious Emission

LTE Band

12 / 1.4AMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

tr
Ref Level 0,00 dBm  Offset 10,70 dB Mode Auto Swesp Ref Lavel dBm Offset 10,70 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
-10 ddfF— = 1o e}
S LINE_f E NE_ABS_
20 dBm -20 dBr
-30 dér -30 dBm
<+ derr 40 dlBm
\ - A ety ST I v P R it s N
-50 dg ~50 dbrm e
70 dby -70 dBr
-an de -8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 234.00300 MHz -£9.36 dem 30,000 MHz 690,000 MHz | 100.000 kHz 244.68756 MHZ 45,41 0B
725.000 MHz | 1,000 GHz 100.000 kHz | 004.00341 MHz | -58,39 dBm | 725.000 MHz | 1,000 GHz 100.000 kHz | 009,31319 MHz | -45.01 d&
000 GHz | 1.000 MHz 1.39865 GHz 1.000 GHz 3.000 GHz | 1.000 MHz 2.98525 GHz -32.62 dB
000 GHz | 1.000 MHz 5.91876 GHz | 3.000 GHz 7,000 GHz | 1.000 MHz | 6.77578 GHz .17 dBm -30.27 d8
2,000 GHz 1.000 MHz 7.54211 GHz -42,91 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.54611 GHz -+2.83 dBm -20,83 dB
b

TITNTNI o8

Date 17 JAN 2019 15:41:54

Date 17 JAN 2019 15:42:56

(11 —

Middle Channel / QPSK

Middle Channel / 16QAM

tr ] =
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel dem  Offset 10,70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (heck Limit llnnrv
(5] BPURIOUS INE_ABS 2 _BPURIOUS INE_ABS
o dafF— = -10 deff— =
S LINE_f K 1NE_ABS_
-20 dBr
-30 derm
40 dlBm
1 A A R i o N - 1 = At e it o N
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 673.67316 MHz 46,22 0B 30,000 MHz 690,000 MHz | 100.000 kHz 238,65217 MHz -59.30 dém 45,30 d&
725.000 MHz | 000 GHz 100.000 kHz | 049,31310 MHz | ~45.02 4B 725.000 MHz | 1,000 G 100.000 kHz | 000, 79670 MHz | -58.00 dBm | -45.00 d&
000 GHz | 1.000 MHz 1.41415 GHz 1.000 GHz 3,000 GHz 1.000 MHz 1.41415 GHz -44.44 dBm
000 GHz | 1.000 MHz 5.95025 GHz | dBrm 3.000 GHz 7,000 GHz | 1.000 MHz | 5.78978 GHz -43.27 dBm
2,000 GHz 1.000 MHz -42.93 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.64004 GHz -42,72 dBm
b
i i
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Date 17.JAN2019 16.45.41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 Adff—f -10 daff—f
-30 dpr
40 dlBm
1 i, A i (e PR 1 e - i L
bt ittt 4 v
-50 dBm
-70 dBr
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 240.59970 MHz -£9.37 dém ~46,37 0B 30,000 MHz 650,000 MHz | 100.000 kHz 680.26987 MHz -59.21 dém 45,21 dB
725.000 M 1,000 GHz 100,000 kHz 001.62088 MHz | -58,02 dBm | -45.02 4B 725.000 M 100000 k 008,20121 MHz | -58.21 dBm | -45.21 dB
1.000 G 3,000 GHz | 1.000 MHz 1.43014 GHz -45.28 dBm -32.26 dB 1.000 G 1.000 M 1.43014 GHz -45 44 dBm -32.44 dB
3.000 7.000 GHz | 1.000 MHz 580027 GHz | -43.10 dBm -30.10 4B 3.000 GHz 0 | 1.000 MHz | 5.93126 GHz -42.91 dBm -20.91 d8
2,000 GHz 1.000 MHz 7.54561 GHz -42.82 dBm -29,82 dB 7.000 GHz 2,000 GHz 1.000 MHz iz -42.91 dBm 21 dB
‘ Y TN o ( i T
Date 17.JAN2019 161618 Date 17 JAN.2018 181718
LTE Band 12 / 3MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
trim
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv PAR Limit llnnrv PARE
e BPURIOUS LINE ABS e BPURIOUS LINE ABS [
'1_”&.5_, =1 - -10 ddf— L
20 dBm—
30 dBr -30 dpr
40 dBrr 40 dlBim
. B s it Aasi T PUPYR i ity L
-50 dg 50 dBm ; e
70 B 70 g
a0 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 242,50855 MHz -59.07 dém ~46,07 0B 30,000 MHz 650,000 MHz | 100.000 kHz 239.61015 MHz -59.30 dém -45,30 dB
725.000 MHz | 1,000 GHz 100,000 kHz 008, B4066 M -58,24 dBm | -45.24 0B 725.000 M 1,000 GHz 100000 kHz | 003.45901 M -58.31 dim | -45.31 dB
1.000 G 3,000 GHz | 1.000 MHz -47.33 dBm -34.33 dB 1.000 G 3.000 GH 1.000 M 2.99975 GHz -47.70 dBm -32.70 dB
3.000 7.000 GHz | 1.000 MHz 3 -43.00 dBm -30.00 48 3.000 GHz 7,000 GHz | 1.000 M £.92876 GHz 3.08 dBm -30.08 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.54961 GHz -42.83 dBm -29.83 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54411 GHz -42.,96 dBm -25.95 db
i T
I | L J1 | ) .

Date 17.JAN 2019 145300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 Adff—f -10 daff—f
-30 dér -30 dpr
<+ derr 40 dlBm
T PO T & P ' ot o i VRN
-50 dB == 50 dBm
70 dB -70 dBm
-an de -8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 20476762 MHz -£9.28 dem ~46,26 0B 30,000 MHz 650,000 MHz | 100.000 kHz 677.63118 MHz -59.27 dém 46,27 0B
725.000 M 1,000 GHz 100,000 kHz 0B1.45604 MHz | -58.18 dBm | ~45.16 4B 725.000 M 100000 k 0B1.15137 MHz | -58.36 dBm | -45.36 B
1.000 G 3,000 GHz | 1.000 MHz 1.41265 GHz -42,36 dim -29.96 dB 1.000 G 1.000 M 1.41315 GHz -45.79 dBm -32.7% dB
3.000 7.000 GHz | 1.000 MHz 6.91476 GHz | -43.07 dBm -30.07 4B 3.000 GHz 0 | 1.000 MHz | 5.91126 GHz 3.11 dBm -30.11 d8
9.000 GHz 1.000 MHz 7.54711 GHz -42.75 dBm -29.75 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.55511 GHz -42.87 dBm .87 dB
il b
| | Il L J1 T

Date 17 JAN 2019 14.56,46

Date 17 JAN 2019 14:55:45

Highest Channel / QPSK

Highest Channel / 16QAM

trim
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 BPURIOUS LINE
-10 deffE—F -10 defE—} 4
& s E_ABS_
-30 dpr
— 40 dlBm
. s v i PN ey i T L P
s 50 dBrm el
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 229.71514 MHz -£9.25 dem .25 30,000 MHz 650,000 MHz | 100.000 kHz 230.70465 MHZ -59.23 dBm 45,23 dB
725.000 M 1,000 GHz 100,000 kHz 00401758 MHz | .25 dBm 725.000 M 100000 k 0B9.69780 MHz | -58.15 dBm | -45.15 dB
1.000 G 3,000 GHz | 1.000 MHz 2.55475 GHz -47.58 dim 1.000 G 1.000 M 2.96478 GHz -47.76 dBm -34.76 dB
3.000 7.000 GHz | 1.000 MHz 6.79928 GHz | -43.17 dBm 3.000 GHz 0 | 1.000 MHz | 5.75878 GHz 3.19 dBm -30.19 d8
2,000 GHz 1.000 MHz .54 1z -42.88 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.585161 GHz -+2.87 dBm 87 dB
il b
I i LLLLEL L JL (T[]

Date 17.JAN2019 160221

Date. 17.JAN 2019 15:03:31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 Adff—f -10 daff—f
-30 dér -30 dpr
<+ derr 40 dlBm
- g e i Il Rk NN . A A, it Eafinat s PR
-50 dg . ~50 dbrm o
70 dB -70 dBr
-an de -8 de
90 By -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 234.33283 MHz -£9.42 dBm 45,42 0B 30,000 MHz 650,000 MHz | 100.000 kHz 681.58921 MHz -59.32 dém 45,32 dB
725.000 M 1,000 GHz 100,000 kHz 071.B4066 MHz | -58.18 dBm | ~45,16 4B 725.000 M 1,000 G 100000 k 0B9.69780 MHz | -58.36 dBm | -45.36 di
1.000 G 3,000 GHz | 1.000 MHz 2.98625 GHz -47.54 dBm -34.64 dB 1.000 G 3.000 GHz | 1.000 M 2.96826 GHz -47.45 dBm -34.45 dB
3.000 7.000 GHz | 1.000 MHz 580227 GHz | -43.16 dBm -30.16 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 5.80B27 GHz 3.18 dBm -30.18 dB
2,000 GHz 1.000 MHz 7.55611 GHz -42.93 dBm .93 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55161 GHz -42.91 dém 21 dB
‘ i | ! )il ({101
Date 17.JAN2019 150817 Date 17.JAN 2018 15:10:17
Middle Channel / QPSK Middle Channel / 16QAM
trim
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 BPURIOUS LINE
-10 deffE—F -10 deftf— -
& s E_ABS_
-30 dér -30 dpr
<+ derr 40 dlBm
i o o i s b 1 P R i s
-50 dg ~50 dbrm =
70 B 70 g
a0 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 688.67706 MHz -£9.31 dem ~46,31 0B 30,000 MHz 650,000 MHz | 100.000 kHz 193.76312 MHz -59.27 dém 45,27 dB
725.000 M 1,000 GHz 100,000 kHz 001.62088 MHz | -58.11 dBm | 725.000 M 100000 k 002,71978 MHz | -58.21 dBm | -45.21 dB
1.000 G 3,000 GHz | 1.000 MHz 1.41115 GHz -44.56 dBm 1.000 G 1.000 M 1.41115 GHz -44.22 dBm -31.22'dB
3.000 7.000 GHz | 1.000 MHz 5.88376 GHz | -43.30 dBm 3.000 GHz 0 | 1.000 MHz | 6.79678 GHz 3,09 dBm -30.09 dB
2,000 GHz 1.000 MHz 7.54061 GHz -42,92 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.5 -42.77 dBm 77 dB
il b
I i LLLLEL L JL (T[]

Date 17.JAN2019 16:13.03

Date. 17.JAN 2019 15:12:03

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-53 of 56



SPORTON LAB.
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Report No. : FG800112-01B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

g
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 Adff—f -10 daff—f
-30 dpr
40 dlBm
_ S R Mty SMPEEN ol 2 oo e it TN
- 50 dBm — —
-70 dBr
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 678.29085 MHz -59.27 dBm 46,27 0B 30,000 MHz 650,000 MHz | 100.000 kHz 689.83508 MHz -59.44 dém 45,44 0B
725.000 M 1,000 GHz 100,000 kHz 003.48301 MHz | -58.10 dBm | ~45,10 4B 725.000 M 1,000 G 100000 k 005, 74176 MHz | -5 dBm -44.90 d&
1.000 G 3,000 GHz | 1.000 MHz 2.97276 GHz -47.54 dbm -34.84 dB 1.000 G 3,000 GHz | 1.000 M 2.69525 GHz -47.55 dbm -34.65 dB
3.000 7.000 GHz | 1.000 MHz 5.92426 GHz | -43.23 dBm -30.23 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 6.80127 GHz 3.14 dBm 30,14 dB
9.000 GHz 1.000 MHz iz -42.89 dBm -20.8% dB 7.000 GHz 2.000 GHz 1.000 MHz 7.54611 GHz -42.88 dBm 68 dB
il b
| | Il L J1 T

Date. 17.JAN 2019 1518:45

Date 17 JAN 2019 15:18:48

LTE Band

12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trim
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv PAR Limit llnnrv PARE
e BPURIOUS LINE ABS e BPURIOUS LINE ABS [
-10 daHF— - -10 déftE— -
5 OUS_ L
20 dBr
30 dBr -30 dpr
40 dBrr 40 dlBim
N, P o — ) B A prpr Y el
50.dB e — -50 dBm ——— ==
70 da 70 g
a0 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | RangeUup RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 234.33283 MHz -£9.25 dem -46,25 0B 30,000 MHz 650,000 MHz | 100.000 kHz 232.02385 MHz -59.40 dém 45,40 dB
725.000 MHz | 1,000 GHz 100,000 kHz 0B3.65385 MHz | -58.15 dBm | ~45,15 4B 725.000 M 1,000 GHz 100000 kHz | 908,21420 M| -58.06 dBm | -45.06 d&
1.000 G 3,000 GHz | 1.000 MHz 2.99525 GHz -47.77 dBm -34.77 dB 1.000 G 3.000 GH 1.000 M 2.97626 GHz -47.57 dBm -32.57 dB
3.000 7.000 GHz | 1.000 MHz £.78878 G -43.05 dBm -30.05 4B 3.000 GHz 7,000 GHz | 1.000 M £.84376 GHz 3.04 dBm -30.04 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.56411 GHz -42,95 dBm -29,95 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55461 GHz -42.88 dBm -28.8% db
i T
| L J1 | ) .

Date 17.JAN2019 16.:25.38

Date. 17.JAN 2019 15.26:38
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Report No. : FG800112-01B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 Adff—f -10 daff—f
-30 dpr
40 dlBm
ey o R il SN A R it SR
h| it s 50.dBm b st
-70 dBm
-8 de
-90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | RangeUup RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.20085 MHz -59.17 dBm 46,17 0B 30,000 MHz 650,000 MHz | 100.000 kHz 221.13943 MHz -59.16 dem 45,16 dB
725.000 M 1,000 GHz 100,000 kHz 002.59451 MHz | -58.14 dBm | ~45,14 4B 725.000 M 100000 k 062,77473 MHz | -58.22 dBm | dB
1.000 G 3,000 GHz | 1.000 MHz 1.40665 GHz -45,94 dbm -32.94 dB 1.000 G 1.000 M 1.40665 GHz -47.28 dBm -34.26 dB
3.000 7.000 GHz | 1.000 MHz 6.77078 GHz | -43.19 dBm -30.19 4B 3.000 GHz D | 1.000 MHz | 6.79578 GHz 3.24 dBm 30,24 dB
9.000 GHz 1.000 MHz 7.83384 GHz .91 dBm .91 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.54211 GHz -42.80 dBm .80 dB
b

Date. 17.JAN 2019 152922

Date 17 JAN 2019 15:28:22

(11 —

Highest Channel / QPSK

Highest Channel / 16QAM

Date 17.JAN 2019 16:3508

Date. 17.JAN 2019 15:36:08

trim
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 BPURIOUS LINE
-10 deffE—F -10 defE—} 4
& s E_ABS_
-30 dpr
40 dlBm
T . i i e b s T honr A, e gt AP g ]
= — 50 dBm b
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.20085 MHz -£9.36 dBm ~46,36 0B 30,000 MHz 650,000 MHz | 100.000 kHz 242,50855 MHz -59.28 dBm 45,28 dB
725.000 M 1,000 GHz 100,000 kHz 075.41200 MHz | -58.12 dBm | -45,12 4B 725.000 M 100000 k 007.53956 MHz | -58.24 dBm | -45.24 i
1.000 G 3,000 GHz | 1.000 MHz 1.41365 GHz -42.24 dbm -29.24 dB 1.000 G 1.000 M 1.41365 GHz -44.44 dBm -31.44 dB
3.000 7.000 GHz | 1.000 MHz 580127 GHz | -43.26 dBm -30.26 4B 3.000 GHz 0 | 1.000 MHz | 580577 GHz 3.18 dBm -30.18 dB
2,000 GHz 1.000 MHz ; -42.73 dBm -29,73 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54911 GHz -42,94 dBm 4 dB
il b
I i LLLLEL L JL (T[]
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wamanias. FCC RADIO TEST REPORT Report No. : FG800112-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0114
40 Normal Voltage 0.0124
30 Normal Voltage 0.0099
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0024

PASS
-10 Normal Voltage 0.0137
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-56 of 56
FAX . 886-3-328-4978



SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG800112-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

<Ant. 1>
LTE Band 2/ 1.4MHz (Average) (GT - LC = 2.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.37 0.1726 24.87 0.3069
Middle QPSK 1 0 21.88 0.1542 24.38 0.2742
Highest 1 0 21.87 0.1538 24.37 0.2735
Lowest 1 0 21.38 0.1374 23.88 0.2443
Middle 16QAM 1 0 21.22 0.1324 23.72 0.2355
Highest 1 0 21.23 0.1327 23.73 0.2360
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 2.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.34 0.1714 24.84 0.3048
Middle QPSK 1 0 21.92 0.1556 24.42 0.2767
Highest 1 0 21.92 0.1556 24.42 0.2767
Lowest 1 0 21.43 0.1390 23.93 0.2472
Middle 16QAM 1 0 21.16 0.1306 23.66 0.2323
Highest 1 0 21.25 0.1334 23.75 0.2371
Limit EIRP < 2W Result PASS
LTE Band 2 /5MHz (Average) (GT - LC = 2.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.32 0.1706 24.82 0.3034
Middle QPSK 1 0 21.89 0.1545 24.39 0.2748
Highest 1 0 21.76 0.1500 24.26 0.2667
Lowest 1 0 21.35 0.1365 23.85 0.2427
Middle 16QAM 1 0 21.19 0.1315 23.69 0.2339
Highest 1 0 21.21 0.1321 23.71 0.2350
Limit EIRP < 2W Result PASS
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ee FCC RADIO TEST REPORT

Report No. : FG800112-01B

LTE Band 2/ 10MHz (Average) (GT - LC = 2.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.30 0.1698 24.80 0.3020
Middle QPSK 1 0 22.00 0.1585 24.50 0.2818
Highest 1 0 21.76 0.1500 24.26 0.2667
Lowest 1 0 21.36 0.1368 23.86 0.2432
Middle 16QAM 1 0 21.26 0.1337 23.76 0.2377
Highest 1 0 21.16 0.1306 23.66 0.2323
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 2.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.31 0.1702 24.81 0.3027
Middle QPSK 1 0 22.01 0.1589 24.51 0.2825
Highest 1 0 22.16 0.1644 24.66 0.2924
Lowest 1 0 21.71 0.1483 24.21 0.2636
Middle 16QAM 1 0 21.34 0.1361 23.84 0.2421
Highest 1 0 21.45 0.1396 23.95 0.2483
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 2.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.37 0.1726 24.87 0.3069
Middle QPSK 1 0 22.04 0.1600 24.54 0.2844
Highest 1 0 21.94 0.1563 24.44 0.2780
Lowest 1 0 21.48 0.1406 23.98 0.2500
Middle 16QAM 1 0 21.26 0.1337 23.76 0.2377
Highest 1 0 21.32 0.1355 23.82 0.2410
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 2.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.72 0.1486 24.22 0.2642
Middle QPSK 1 0 21.87 0.1538 24.37 0.2735
Highest 1 0 21.95 0.1567 24.45 0.2786
Lowest 1 0 20.94 0.1242 23.44 0.2208
Middle 16QAM 1 0 20.94 0.1242 23.44 0.2208
Highest 1 0 21.21 0.1321 23.71 0.2350
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 2.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.61 0.1449 2411 0.2576
Middle QPSK 1 0 21.83 0.1524 24.33 0.2710
Highest 1 0 21.89 0.1545 24.39 0.2748
Lowest 1 0 20.85 0.1216 23.35 0.2163
Middle 16QAM 1 0 21.01 0.1262 23.51 0.2244
Highest 1 0 21.27 0.1340 23.77 0.2382
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 2.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.62 0.1452 24.12 0.2582
Middle QPSK 1 0 21.72 0.1486 24.22 0.2642
Highest 1 0 22.04 0.1600 24.54 0.2844
Lowest 1 0 20.82 0.1208 23.32 0.2148
Middle 16QAM 1 0 21.02 0.1265 23.52 0.2249
Highest 1 0 21.32 0.1355 23.82 0.2410
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 2.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.74 0.1493 24.24 0.2655
Middle QPSK 1 0 21.80 0.1514 24.30 0.2692
Highest 1 0 21.99 0.1581 24.49 0.2812
Lowest 1 0 20.92 0.1236 23.42 0.2198
Middle 16QAM 1 0 20.94 0.1242 23.44 0.2208
Highest 1 0 21.21 0.1321 23.71 0.2350
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 2.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.57 0.1435 24.07 0.2553
Middle QPSK 1 0 21.73 0.1489 24.23 0.2649
Highest 1 0 22.04 0.1600 24.54 0.2844
Lowest 1 0 20.85 0.1216 23.35 0.2163
Middle 16QAM 1 0 20.96 0.1247 23.46 0.2218
Highest 1 0 21.19 0.1315 23.69 0.2339
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 2.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.76 0.1500 24.26 0.2667
Middle QPSK 1 0 21.92 0.1556 24.42 0.2767
Highest 1 0 22.06 0.1607 24.56 0.2858
Lowest 1 0 21.01 0.1262 23.51 0.2244
Middle 16QAM 1 0 21.13 0.1297 23.63 0.2307
Highest 1 0 21.37 0.1371 23.87 0.2438
Limit EIRP < 1W Result PASS
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Report No. : FG800112-01B

LTE Band 12 / 1.4MHz (Average) (GT - LC =-1.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.51 0.1782 18.86 0.0769
Middle QPSK 1 0 22.59 0.1816 18.94 0.0783
Highest 1 0 22.35 0.1718 18.70 0.0741
Lowest 1 0 21.78 0.1507 18.13 0.0650
Middle 16QAM 1 0 21.87 0.1538 18.22 0.0664
Highest 1 0 21.71 0.1483 18.06 0.0640

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC = -1.5 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.38 0.1730 18.73 0.0746
Middle QPSK 1 0 22.66 0.1845 19.01 0.0796
Highest 1 0 22.46 0.1762 18.81 0.0760
Lowest 1 0 21.74 0.1493 18.09 0.0644
Middle 16QAM 1 0 21.83 0.1524 18.18 0.0658
Highest 1 0 21.67 0.1469 18.02 0.0634

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC =-1.5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.56 0.1803 18.91 0.0778
Middle QPSK 1 0 22.68 0.1854 19.03 0.0800
Highest 1 0 22.28 0.1690 18.63 0.0729
Lowest 1 0 21.72 0.1486 18.07 0.0641
Middle 16QAM 1 0 21.92 0.1556 18.27 0.0671
Highest 1 0 21.60 0.1445 17.95 0.0624

Limit ERP < 3W Result PASS

LTE Band 12 / 10MHz (Average) (GT - LC = -1.5 dB)
RB Conducted ERP
Channel Mode -

Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.52 0.1786 18.87 0.0771
Middle QPSK 1 0 22.70 0.1862 19.05 0.0804
Highest 1 0 22.32 0.1706 18.67 0.0736
Lowest 1 0 21.74 0.1493 18.09 0.0644
Middle 16QAM 1 0 21.79 0.1510 18.14 0.0652
Highest 1 0 21.67 0.1469 18.02 0.0634

Limit ERP < 3W Result PASS
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<Ant. 2>
LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 3 3 21.11 0.1291 22.61 0.1824
Middle QPSK 3 3 21.31 0.1352 22.81 0.1910
Highest 3 3 21.62 0.1452 23.12 0.2051
Lowest 1 3 20.34 0.1081 21.84 0.1528
Middle 16QAM 1 3 20.48 0.1117 21.98 0.1578
Highest 1 3 20.90 0.1230 22.40 0.1738
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.03 0.1268 22.53 0.1791
Middle QPSK 1 0 21.19 0.1315 22.69 0.1858
Highest 1 0 21.51 0.1416 23.01 0.2000
Lowest 1 14 20.24 0.1057 21.74 0.1493
Middle 16QAM 1 14 20.47 0.1114 21.97 0.1574
Highest 1 14 20.86 0.1219 22.36 0.1722
Limit EIRP < 2W Result PASS
LTE Band 2 /5MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.09 0.1285 22.59 0.1816
Middle QPSK 1 0 21.23 0.1327 22.73 0.1875
Highest 1 0 21.56 0.1432 23.06 0.2023
Lowest 1 24 20.18 0.1042 21.68 0.1472
Middle 16QAM 1 24 20.53 0.1130 22.03 0.1596
Highest 1 24 20.84 0.1213 22.34 0.1714
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.32 0.1355 22.82 0.1914
Middle QPSK 1 0 21.41 0.1384 22.91 0.1954
Highest 1 0 21.69 0.1476 23.19 0.2084
Lowest 1 0 20.52 0.1127 22.02 0.1592
Middle 16QAM 1 0 20.68 0.1169 22.18 0.1652
Highest 1 0 20.99 0.1256 22.49 0.1774
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.40 0.1380 22.90 0.1950
Middle QPSK 1 0 21.42 0.1387 22.92 0.1959
Highest 1 0 21.89 0.1545 23.39 0.2183
Lowest 1 0 20.72 0.1180 22.22 0.1667
Middle 16QAM 1 0 20.77 0.1194 22.27 0.1687
Highest 1 0 21.18 0.1312 22.68 0.1854
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.96 0.1570 23.46 0.2218
Middle QPSK 1 0 21.37 0.1371 22.87 0.1936
Highest 1 0 21.48 0.1406 22.98 0.1986
Lowest 1 0 21.26 0.1337 22.76 0.1888
Middle 16QAM 1 0 20.64 0.1159 22.14 0.1637
Highest 1 0 20.78 0.1197 22.28 0.1690
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 1.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 21.87 0.1538 23.37 0.2173
Middle QPSK 3 1 21.62 0.1452 23.12 0.2051
Highest 3 1 21.49 0.1409 22.99 0.1991
Lowest 1 0 21.05 0.1274 22.55 0.1799
Middle 16QAM 1 0 20.92 0.1236 22.42 0.1746
Highest 1 0 20.71 0.1178 22.21 0.1663
Limit EIRP < 1W Result PASS
LTE Band 4/ 3MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.77 0.1503 23.27 0.2123
Middle QPSK 1 0 21.67 0.1469 23.17 0.2075
Highest 1 0 21.54 0.1426 23.04 0.2014
Lowest 1 0 21.08 0.1282 22.58 0.1811
Middle 16QAM 1 0 20.79 0.1199 22.29 0.1694
Highest 1 0 20.66 0.1164 22.16 0.1644
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.81 0.1517 23.31 0.2143
Middle QPSK 1 0 21.61 0.1449 23.11 0.2046
Highest 1 0 21.41 0.1384 22.91 0.1954
Lowest 1 0 21.05 0.1274 22.55 0.1799
Middle 16QAM 1 0 20.82 0.1208 22.32 0.1706
Highest 1 0 20.80 0.1202 22.30 0.1698
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 1.5dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.77 0.1503 23.27 0.2123
Middle QPSK 1 0 21.61 0.1449 23.11 0.2046
Highest 1 0 21.41 0.1384 22.91 0.1954
Lowest 1 0 21.07 0.1279 22.57 0.1807
Middle 16QAM 1 0 20.92 0.1236 22.42 0.1746
Highest 1 0 20.72 0.1180 22.22 0.1667
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.89 0.1545 23.39 0.2183
Middle QPSK 1 0 21.74 0.1493 23.24 0.2109
Highest 1 0 21.48 0.1406 22.98 0.1986
Lowest 1 0 20.97 0.1250 22.47 0.1766
Middle 16QAM 1 0 20.77 0.1194 22.27 0.1687
Highest 1 0 20.68 0.1169 22.18 0.1652
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.97 0.1574 23.47 0.2223
Middle QPSK 1 0 21.77 0.1503 23.27 0.2123
Highest 1 0 21.61 0.1449 23.11 0.2046
Lowest 1 0 21.12 0.1294 22.62 0.1828
Middle 16QAM 1 0 20.97 0.1250 22.47 0.1766
Highest 1 0 20.86 0.1219 22.36 0.1722
Limit EIRP < 1W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC =-0.5 dB)

RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 22.49 0.1774 19.84 0.0964
Middle QPSK 3 0 22.26 0.1683 19.61 0.0914
Highest 3 0 22.23 0.1671 19.58 0.0908
Lowest 1 5 21.72 0.1486 19.07 0.0807
Middle 16QAM 1 5 21.65 0.1462 19.00 0.0794
Highest 1 5 21.52 0.1419 18.87 0.0771
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = -0.5 dB)
RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.33 0.1710 19.68 0.0929
Middle QPSK 1 0 22.52 0.1786 19.87 0.0971
Highest 1 0 22.30 0.1698 19.65 0.0923
Lowest 1 0 21.60 0.1445 18.95 0.0785
Middle 16QAM 1 0 21.81 0.1517 19.16 0.0824
Highest 1 0 21.66 0.1466 19.01 0.0796
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC =-0.5 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.45 0.1758 19.80 0.0955
Middle QPSK 1 0 22.39 0.1734 19.74 0.0942
Highest 1 0 22.35 0.1718 19.70 0.0933
Lowest 1 0 21.59 0.1442 18.94 0.0783
Middle 16QAM 1 0 21.80 0.1514 19.15 0.0822
Highest 1 0 21.64 0.1459 18.99 0.0793
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average) (GT - LC = -0.5 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.36 0.1722 19.71 0.0935
Middle QPSK 1 0 22.54 0.1795 19.89 0.0975
Highest 1 0 22.26 0.1683 19.61 0.0914
Lowest 1 25 21.73 0.1489 19.08 0.0809
Middle 16QAM 1 25 21.52 0.1419 18.87 0.0771
Highest 1 25 21.55 0.1429 18.90 0.0776
Limit ERP < 3W Result PASS
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Report No. : FG800112-01B

Radiated Spurious Emission

<Ant. 1>
LTE Band 2
LTE Band 2 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.72 -13 -42.72 -73.29 -66.95 1.23 12.46 H
5555 -51.24 -13 -38.24 -72.86 -62.73 1.80 13.29 H
7403 -50.82 -13 -37.82 -76.85 -59.62 2.43 11.24 H
Lowest
3700 -55.42 -13 -42.42 -73.5 -66.65 1.23 12.46 \%
5555 -50.41 -13 -37.41 -72.8 -61.90 1.80 13.29 \%
7403 -51.20 -13 -38.20 -76.96 -60.00 243 11.24 \%
3742 -54.94 -13 -41.94 -72.53 -66.17 1.26 12.49 H
5611 -52.58 -13 -39.58 -74.29 -64.02 1.83 13.28 H
7487 -48.86 -13 -35.86 -75.57 -57.50 2.47 11.12 H
Middle
3742 -55.31 -13 -42.31 -73.49 -66.54 1.26 12.49 \%
5611 -52.31 -13 -39.31 -74.69 -63.75 1.83 13.28 Y,
7487 -49.09 -13 -36.09 -75.55 -57.73 2.47 11.12 \%
3784 -54.16 -13 -41.16 -71.81 -65.40 1.29 12.53 H
5674 -51.29 -13 -38.29 -73.11 -62.68 1.87 13.27 H
7564 -49.39 -13 -36.39 -75.69 -58.00 2.53 11.14 H
Highest
3784 -53.44 -13 -40.44 -71.74 -64.68 1.29 12.53 \%
5674 -50.66 -13 -37.66 -73.13 -62.05 1.87 13.27 \%
7564 -49.54 -13 -36.54 -75.78 -58.15 2.53 11.14 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG800112-01B

LTE Band 4
LTE Band 4 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3440 -57.71 -13 -44.71 -74.03 -68.78 1.10 12.17 H

5160 -54.66 -13 -41.66 -75.6 -66.01 1.54 12.89 H

6880 -51.06 -13 -38.06 -75.34 -60.79 2.19 11.92 H
Lowest

3440 -57.19 -13 -44.19 -73.98 -68.26 1.10 12.17 \%

5160 -54.25 -13 -41.25 -75.86 -65.60 154 12.89 \Y,

6880 -51.03 -13 -38.03 -75.64 -60.76 2.19 11.92 \Y

3465 -57.09 -13 -44.09 -73.82 -68.21 1.10 12.22 H

5198 -55.30 -13 -42.30 -76.32 -66.67 1.56 12.94 H

6930 -51.05 -13 -38.05 -75.35 -60.71 221 11.87 H
Middle

3465 -57.25 -13 -44.25 -74.32 -68.37 1.10 12.22 \%

5198 -53.99 -13 -40.99 -75.71 -65.36 1.56 12.94 \Y

6930 -50.57 -13 -37.57 -75.38 -60.23 221 11.87 \Y

3490 -57.16 -13 -44.16 -74.29 -68.34 1.10 12.28 H

5235 -54.88 -13 -41.88 -75.96 -66.27 1.59 12.98 H

6980 -51.71 -13 -38.71 -76.04 -61.30 2.23 11.82 H
Highest

3490 -57.08 -13 -44.08 -74.43 -68.26 1.10 12.28 \%

5235 -54.34 -13 -41.34 -76.13 -65.73 1.59 12.98 \%

6980 -50.77 -13 -37.77 -75.8 -60.36 2.23 11.82 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG800112-01B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Piﬁer Txlfsasble ” g?itiinna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -49.60 -13.00 -36.60 -59.61 -54.39 0.74 7.68 H
2100 -60.92 -13.00 -47.92 -73.21 -68.06 0.95 10.24 H
2800 -58.36 -13.00 -45.36 -73.30 -66.16 1.09 11.04 H
Lowest
1400 -49.95 -13.00 -36.95 -59.52 -54.74 0.74 7.68 \%
2100 -61.10 -13.00 -48.10 -73.46 -68.24 0.95 10.24 \Y
2800 -58.08 -13.00 -45.08 -73.51 -65.88 1.09 11.04 \Y
1408 -52.60 -13.00 -39.60 -62.52 -57.42 0.74 7.71 H
2112 -59.05 -13.00 -46.05 -71.48 -66.21 0.95 10.26 H
. 2816 -58.97 -13.00 -45.97 -73.94 -66.78 1.09 11.05 H
Middle 1408 -50.80 -13.00 -37.80 -60.33 -55.62 0.74 7.71 \Y
2112 -59.88 -13.00 -46.88 -72.42 -67.04 0.95 10.26 \
2816 -57.91 -13.00 -44.91 -73.37 -65.72 1.09 11.05 \%
1416 -56.58 -13.00 -43.58 -66.41 -61.44 0.74 7.75 H
2124 -61.20 -13.00 -48.20 -73.78 -68.37 0.95 10.27 H
2832 -58.40 -13.00 -45.40 -73.41 -66.23 1.09 11.07 H
Highest
1416 -53.82 -13.00 -40.82 -63.32 -58.68 0.74 7.75 \Y
2124 -60.72 -13.00 -47.72 -73.44 -67.89 0.95 10.27 \%
2832 -57.95 -13.00 -44.95 -73.45 -65.78 1.09 11.07 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG800112-01B

<Ant. 2>
LTE Band 2
LTE Band 2 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.21 -13 -42.21 -72.78 -66.44 1.23 12.46 H
5555 -50.54 -13 -37.54 -72.16 -62.03 1.80 13.29 H
7403 -50.75 -13 -37.75 -76.79 -59.55 2.43 11.24 H
Lowest
3700 -55.80 -13 -42.80 -73.88 -67.03 1.23 12.46 \%
5555 -49.61 -13 -36.61 -72.01 -61.10 1.80 13.29 \Y
7403 -50.90 -13 -37.90 -76.66 -59.70 2.43 11.24 \Y
3742 -56.00 -13 -43.00 -73.6 -67.23 1.26 12.49 H
5611 -51.86 -13 -38.86 -73.56 -63.30 1.83 13.28 H
7487 -48.36 -13 -35.36 -75.08 -57.00 2.47 11.12 H
Middle
3742 -53.83 -13 -40.83 -72 -65.06 1.26 12.49 \Y
5611 -52.01 -13 -39.01 -74.38 -63.45 1.83 13.28 Y,
7487 -49.01 -13 -36.01 -75.48 -57.65 2.47 11.12 \%
3742 -54.92 -13 -41.92 -72.53 -66.15 1.26 12.49 H
5611 -52.56 -13 -39.56 -74.29 -64.00 1.83 13.28 H
7487 -48.86 -13 -35.86 -75.57 -57.50 2.47 11.12 H
Highest
3742 -55.30 -13 -42.30 -73.49 -66.53 1.26 12.49 \%
5611 -52.32 -13 -39.32 -74.69 -63.76 1.83 13.28 Y,
7487 -49.09 -13 -36.09 -75.55 -57.73 2.47 11.12 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG800112-01B

LTE Band 4
LTE Band 4 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3440 -57.59 -13 -44.59 -73.91 -68.66 1.10 12.17 H

5160 -54.96 -13 -41.96 -75.9 -66.31 1.54 12.89 H

6880 -51.08 -13 -38.08 -75.36 -60.81 2.19 11.92 H
Lowest

3440 -57.30 -13 -44.30 -74.09 -68.37 1.10 12.17 \%

5160 -53.73 -13 -40.73 -75.34 -65.08 154 12.89 \Y,

6880 -50.40 -13 -37.40 -75.01 -60.13 2.19 11.92 \Y

3465 -57.62 -13 -44.62 -74.35 -68.74 1.10 12.22 H

5198 -55.44 -13 -42.44 -76.46 -66.81 1.56 12.94 H

6930 -51.10 -13 -38.10 -75.4 -60.76 221 11.87 H
Middle

3465 -57.11 -13 -44.11 -74.18 -68.23 1.10 12.22 \%

5198 -54.70 -13 -41.70 -76.42 -66.07 1.56 12.94 \%

6930 -50.57 -13 -37.57 -75.38 -60.23 2.21 11.87 \Y

3490 -57.20 -13 -44.20 -74.33 -68.38 1.10 12.28 H

5235 -55.05 -13 -42.05 -76.13 -66.44 1.59 12.98 H

6980 -51.59 -13 -38.59 -75.92 -61.18 2.23 11.82 H
Highest

3490 -57.20 -13 -44.20 -74.55 -68.38 1.10 12.28 \%

5235 -54.48 -13 -41.48 -76.27 -65.87 1.59 12.98 \%

6980 -50.91 -13 -37.91 -75.94 -60.50 2.23 11.82 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG800112-01B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1400 -50.46 -13.00 -37.46 -60.47 -55.25 0.74 7.68 H

2100 -85.45 -13.00 -72.45 -73.45 -92.59 0.95 10.24 H

2800 -58.54 -13.00 -45.54 -73.48 -66.34 1.09 11.04 H
Lowest

1400 -51.97 -13.00 -38.97 -61.54 -56.76 0.74 7.68 \%

2100 -61.06 -13.00 -48.06 -73.42 -68.20 0.95 10.24 \Y,

2800 -57.69 -13.00 -44.69 -73.12 -65.49 1.09 11.04 \Y,

1408 -51.85 -13.00 -38.85 -61.77 -56.67 0.74 7.71 H

2112 -59.44 -13.00 -46.44 -71.87 -66.60 0.95 10.26 H

2816 -58.95 -13.00 -45.95 -73.92 -66.76 1.09 11.05 H
Middle

1408 -51.96 -13.00 -38.96 -61.49 -56.78 0.74 7.71 \%

2112 -60.67 -13.00 -47.67 -73.21 -67.83 0.95 10.26 \%

2816 -58.38 -13.00 -45.38 -73.84 -66.19 1.09 11.05 Y,

1416 -51.88 -13.00 -38.88 -61.71 -56.74 0.74 7.75 H

2124 -60.36 -13.00 -47.36 -72.94 -67.53 0.95 10.27 H

2832 -58.40 -13.00 -45.40 -73.41 -66.23 1.09 11.07 H
Highest

1416 -54.75 -13.00 -41.75 -64.25 -59.61 0.74 7.75 \%

2124 -60.44 -13.00 -47.44 -73.10 -67.61 0.95 10.27 \%

2832 -58.06 -13.00 -45.06 -73.56 -65.89 1.09 11.07 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END——

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B2-60f 6




